
    

 

Analysis and Improvement in small and medium Enterprise 

A Case of Laundry/dry cleaning Facility 

 

 

 

 

Author 

Salman Abid 

 

Registration Number 

NUST201362068MSMME62213F 

 

Supervisor 

Dr. Khalid Akhtar 

 

DEPARTMENT OF MECHANICAL ENGINEERING 

SCHOOL OF MECHANICAL & MANUFACTURING ENGINEERING 

        NATIONAL UNIVERSITY OF SCIENCES AND TECHNOLOGY 

ISLAMABAD 

August, 2017 



    

 

Analysis and Improvement in small and medium Enterprise - 

A Case of Laundry/dry cleaning Facility 

 

 

Author 

Salman Abid 

Registration Number 

NUST201362068MSMME62213F 

 

A thesis submitted in partial fulfillment of the requirements for the degree of 

MS Mechanical Engineering 
[...]
Bed Sheet Cotton Single Quilt Polyester (Double) 

Carpet Synthetic Bed Sheet Double Sofa Set, Five / Seven Seater 

                                                 

1 Data in Table 1-4 is a courtesy of Amar Pak Laundry and Dry cleaners (some Urdu to English Words) 

 



10 

 

1.5 Scope 

This dissertation is intended to analyze and recommend concrete measure for the 

present facility related to a sub-branch of the industrial service providing section of Pakistan. 

This facility related to laundry/dry cleaning comprises of number of engineering and 

management aspects, from service cycle to process efficiency and from human resource to 

quality control. Analysis and improvement in these aspects will significantly affect the cost-

effectiveness and resource management. 

 Within the service sector, laundry/dry cleaning industry has a reasonable contribution 

in the total economy of the country. Implementing results of the research will optimizing the 

current setup of the industry while keeping in mind constrains and limitations encountered due 

to financial and energy shortage. The application of this research is for all small and medium 

size commercial laundry and dry cleaning facilities. 

  

Figure 1.1 : Service Cycle of a Product 

Service 
Cycle

Customer 

Booking 
& 

collection

sorting

selecting 
cleaning 
method

Drying 
Product

Ironing / 
steem 

pressing

Packing

Delivery 
(To 

Branches)



11 

 

1.6 Methodology 

The facility under consideration is scrutinize at different levels of interest and analysis. 

It was necessary to identify and specify the factors/aspects and conditions/limitations, which 

were later on became the focus of the research. Literature review shows the different aspects 

concerning to this service sector that have been researched upon in different parts of the world 

but this study focuses on entirely different aspects specific to Pakistan. To better understand 

and evaluate the present system, a simulation software package is utilized. Results deduced 

identifies some simple factors which can be worked upon to bring reform at ground level 

without capitalizing a large fiscal amount in importing modern and expensive technology from 

developed countries. 

  



12 

 

2 CHAPTER 2: LITERATURE REVIEW 

An important source of information is literature review. The research work done by 

other authors related to a particular field helps in understanding the case or the problem in a 

more descriptive and systematic way while saves a lot of time which otherwise would be lost 

in understanding and searching from the beginning and may be identical to another research. It 

is like doing the same thing again which kills the purpose of research that is why literature 

review guide us to the next and novel parts of the research which has yet to be uncovered. 

Moreover, literature review provides information that may not be native to the case that is under 

research. International information on a particular case especially the research work carried in 

other countries (Developed ones) can be easily collect, analyzed and utilized as per requirement 

by means of literature reviews. Only after doing so one can come up with an original and 

creative research work that will have credibility in the national and international conferences. 

2.1 Different aspects of Review 

In the present dissertation different aspects were identified at the initial level of analysis 

(discussed in later chapter). Research done by other authors on different aspects of the case 

under consideration, were identified along with their applications while their relevancy toward 

present research is another aspect of the study. A portion of literature reviewed aspects and 

related researches are discussed in this chapter, related to Environmental Contamination, Eco-

Toxicity Analysis, Recycling, Social Perspective, Handling of Detergents, Renewable Energy 

Sources, Ergonomics and Organizational Work Climate. 

2.2 Water Pollution 

The 1.4 × 109 km3 of earth (about 70% of surface area) is being contained by water and 

about 0.5% is naturally available for sustaining all life on earth, while remaining comprises of 

salt water, icecaps and in the form of soil moisture. Roughly 30% of surface area on which 

humans live is supplied with only 0.5% of earth’s water which is utilize by agriculture, 

industries and households of the entire world[5]. Taking it as for granted, contaminating it and 

depleting its resources for centuries has finally made the world realize that their very existence 

revolved around the fresh water supply. 

One of the tenacious traits of laundry industry is environment contamination. Water 

being the major resource, used as a solvent in cleaning the clothes. Moreover, there is no other 

solvent that can be used as a replacement for water hence a large amount of ground water (a 

natural resource) is used and dirty water containing chemical such as detergents and softeners 



13 

 

along with the dirt/lint removed from the clothes is released into the main stream of the water 

sewage that later on joins up with rivers and other water bodies. 

2.2.1 Recycling Laundry Waste Water 

The industrial laundry service providers are one of the largest users of fresh water and 

they also produce a large quantities of wastewater. In many countries, dry-cleaning is a partially 

used method for cleaning garments, mostly use water based laundry and because of scarce 

water resources, industries pay a lot for the amount of water consumed. 

  A study of a European based industrial Laundry (Turin, Italy) revealed that the water 

needs of the industry was covered by well water. Before being used, well water is softened by 

ion exchange resins and then stored in a tank. Studies shows that an average of 15 liters of 

water is utilized per 1 kg of garments, with average 400m3 discharge of water waste per day, 

also called laundry gray water as a common name. Waste water from industrial laundries have 

a high microbiological load and levels of pollutants (suspended solids, fats, oils, etc.) and 

numerous chemicals and surfactants from dirty clothes and washing operations respectively. 

All these pollutants are difficult to remove from effluent water by conventional processes, 

hence causes an environmental pollution problem. Finding solution for efficient treatment of 

wastewater with a cost-effective technology is a top priority. Consequently, a novel trend in 

the laundry industry is to reduce freshwater consumption, which can be accomplished by 

closing the water cycle, meaning reusing / recycling of waste water [6]. 

Table 2-1: Characteristic of Laundry Waste Water1 

 Parameters Units Laundry Waste Water (Average Value) 

1 Temperature  oC 33 

2 pH value --- 7.7 

3 Turbidity  NTU 92 

4 Conductivity  µS/cm 2249 

5 Chemical Oxygen Demand, COD  mg/l 317 

6 Total Solids, TS  g/l 15 

7 Total Nitrogen, TN  g/l 5.5 

8 Total Phosphorous, TP  g/l 16.8 

In a study related to membrane bioreactor (MBR), a full-scale submerged aerobic 

membrane bioreactor (9 m3) was used to treat / recycle laundry wastewater and examined for 

duration of 9.6 months (288 days). Characteristics of waste water from that laundry are given 

in table 2-1[7]. 

                                                 

1 Bioreactor volume 9 m3, average daily flow 30m3/day, hydraulic retention time HRT=0.3 days, organic loading 

rate OLR=600-2260 mg COD/l per day, solid retention time SRT=6500 Days. 

Flat sheet Kubota membrane type FS-75. Flux 0.5 m3/m2/day, transmembrane pressure TMP=1 to 2 kPa 



14 

 

After recycling the turbidity and total solids (TS) were reduced by 99%, the chemical 

oxygen demand (COD) removal efficiencies were between 70% and 99%. The levels of COD 

removed by the membrane were significantly more than the levels of biodegraded COD. This 

enabled bioreactor to sustain COD levels that were below 100 mg/l, even during days of low 

waste water biodegradation due to bioreactor sludge. Table 2-2[7], represent data related to 

different waste water treatment system. 

Table 2-2 : Different systems for treating laundry waste water 

Treatment 

System with 

reference 

Study 

scale 

L=Lab 

F=Full 

P=pilot 

Q, 

Waste 

water 

(m3/day) 

pH Value COD (mg/l) Electrical 

conductivity 

(µS/cm) 

Turbidity 

(NTU) 

TSS 

(mg/l) 

In Out In Out In Out In Out In Out 

Granular Activated 

Carbon (GAC)[6] 

L 360 7.2 7.4 602 140 1342 1275 110 1.1 166 4 

Ultrafiltration 

(UF)[6] 

L 360 7.2 7.3 602 81 1342 1127 110 0.8 166 2.5 

Sedimentation and 

filtration[8] 

F 1.8-1.9 8.02 7.71 310 310   10.27 2.40 380 40 

Biological 

treatment Followed 

by Chemical 

separation[9] 

F 100 

 

 

8.5-

9.8 

7.0 295 94     71 14 

Advanced oxidative 

process UV/O3/Fe2+ 

150mg/L. [10] 

L 48-58 9.56-

7.83 

 3343 946 415 1526 1904-

786 

956-

675 

  

Flocculation with 

Al2(SO4)3.18H2O 

and adsorption on 

GAC [11] 

L  9.6 6.8 208 20     35 5 

Ultrafiltration[11] L  9.6 8.3 280 130     35 18 

Ultrafiltration + 

Reverse 

Osmosis[11] 

L  9.6 8 280 3     35 8 

Electrocoagulation 

and 

electroflotation[12] 

F 36 9.56-

7.24 

8.15-

7.24 

1090 

-785 

45.6-

32.4 

1904-

786 

856-

675 

583-

471 

12.3-

8.26 

  

Electrocoagulation 

and 

electroflotation[13] 

L  7.5  226a 90       

Nanofiltration[14] F  7-9  1350 95       

Submerged aerated 

membrane 

bioreactor 14 L/m2 

h. 125 m3 [15] 

F 200 10-11 8.2-

8.6 

700 60 2000 2000     

Submerged aerated 

membrane 

bioreactor 15 L/m2 

h. 126 m3 [16] 

F 200   1120 67       

Submerged 

membrane 

bioreactor[17] 

P 10   1200 60 1000-

3000 

1000-

3000 

    

membrane 

bioreactor[7] 

F 30 7.7 7.5 317 80 2249 2240 92 0.4 15 

g/l 

0.2 

g/l 



15 

 

An economic based evaluation of the MBR system showed that the installation of the 

membrane and construction of the MBR accounted for 36% of the total cost, while construction 

of the other remaining tanks accounted for 22% of the total cost and total capital cost was 

72,500 € with a savings of 1.13 € per 1 m3 of water. The payback period for the system is 

approximately 6 years. Only 5 % of the total cost of the MBR system represent the energy and 

maintenance costs [7]. Present foreign exchange rate till august 2017, an average rate is 

114.2749 PKR per EUR, while at the time of construction of the plant in 2008, average rate 

was 107.9215 PKR per EUR. Hence the plant total cost was 7.82 million PKR and present cost 

turns out to be 8.28 million PKR[18]. While cost of import, transportation and import duty is 

yet to be calculated. 

2.2.2 Use of recycled water for domestic laundry 

Normally, 15–20% of household water is utilized in laundry purposes. However, water 

consumption for laundry in different households may vary considerably due to the variety of 

types of washing machine, their number, laundry water temperatures, load sizes, etc. The 

laundry practices adopted in different regions of the world are summarized in the table 2-3 

[19]. The type of washing machine is one of the main factor affecting the annual water 

consumption in laundry. Front loaders commonly consume less than half as much water per 

wash as top loaders, which is why European households use significantly less water compare 

to Asian and North American households. However, they consume additional electricity and 

energy to heat-up water. Overall, more than 9.9 kiloliters (kl) of fresh water can be saved per 

household per year worldwide, if recycled water is used instead of fresh water[19]. 

Table 2-3: Average Yearly Regional Laundry Practices of a Household 

Region Type of 

Washing 

Machine1 

Load per 

wash (kg) 

Washing 

temperature 

(oC) 

Water 

consumption 

per wash (L) 

Number of 

wash per 

year 

Water used 

for laundry 

(kL) 

West Europe >98% front 3-4a 40 60 165 9.9 

East Europe >98% front 3-4a 40 60 173 10.4 

Turkey >90% front - 60 60 211 12.7 

North 

America 

>98% top 3-4 15-48 144 289 41.6 

Australia >68% top - 20-40 106 260 27.6 

China >90% top 1.3-2 Cold water 99 100 9.9 

South Korea >90% top - Cold water 140 208 29.1 

Japan >97% top ̴ 3 Cold water 120 520 62.4 

                                                 

1 Front = front loader machine; Top = top loader machine; a shows 75% machine capacity. 



16 

 

During the preliminary stages of planning, qualitative feasibility analysis regarding new end 

uses of recycled water has pinpointed different aspects that influence implementation of 

recycled water schemes (see table 2-4)[19]. 

Table 2-4 : Qualitative feasibility analysis of recycled water schemes 

Qualitative Feasibility Analysis  Domestic Laundry  

Strengths 
Washing clothes, a year round activity, Significant fresh water 

consumption 

Opportunities 
Expand the dual pipe water supply system. 

Considerable freshwater saving and reduced effluent discharge. 

Current recycled water (microfiltration or advanced treatments) can 

be safely used. 

Higher possibility of the public acceptance. 

Weaknesses 
Close human contact. 

Need of extra taps to connect the dual pipe system to laundry. 

Lack of safety data and relevant guidelines. 

Lack of comprehensive quantitative assessment. 

Threats 
Distrust the quality of water and concerns about health issues. 

Water hardness forming scum. 

Public concerns on physical appearances live color, odor, potential 

damage to clothes (e.g., iron, staining garments) and washing 

machines, and increased cost due to water recycling plants. 

2.2.3 People’s perspective towards Recycled Water 

Many countries have reached to the limit where their water supplies are insufficient to 

sustain present and future water needs. At the same time increased population, along with the 

uncertainty of water supply conditions due to climate change, amounts to a mushrooming water 

shortage has radically increased concerns towards resolving water demands. These countries 

have been faced with public resistance towards adoption of recycled water projects. To resolve 

this matter engineers and social scientists have to work together. Engineers can provide the 

best, safest and most energy efficient solutions to insure continuous water supplies, on the other 

hand social scientists can enable better understanding of the reasons for public resistance 

towards acceptance of water from recycling water plants and suggest ways in which public 

policy makers may be able to increase acceptance of alternative water sources and find 

solutions which are most acceptable for the public[20]. 

Use of recycled water for household laundry can be regarded as a promising strategy to 

lessen the current water supply demand. An Australian based research revealed that household 

water consumption is the second largest user of water about 20% domestic water is consumed 

in the laundry practices. Significant freshwater savings could be achieved if recycled water is 

used for washing clothes. There were over 580 different recycled water projects across 

Australia in 2013, which were mostly associated with non-potable uses (irrigation, industry, 



17 

 

residential uses and environmental flows). Above all, the households’ use of recycled water 

continued to increase, with a 6% growth from 3106 ML in 2009-2010 to 3283 ML in 2010-

2011. Still, the amount of treated effluent being reused (351 GL in 2010-11) in Australia is still 

low compared with the total discharged wastewater and there is considerable inconsistency in 

water management across local, state and territory governments. Numerous dual pipe systems 

have been installed in new residential areas, it was anticipated that 40,000 new homes and 

businesses in Melbourne will use an additional amount of recycled water, which would bring 

the water recycling rate from 22.8% (2009-10) to 26.1% by 2015. The results of the study 